
 

SR910/Punch Kit Type 2238 
(B602/B647) 



 

 
 

  0.LOCATION OF UNIT...........................................   2 

  1.EXTERIOR 1 (B602)............................................   6 

  2.EXTERIOR 2 (B602)............................................   8 

  3.EXTERIOR 3 (B602)...........................................  10 

  4.PAPER TRANSFER 1 (B602) ............................  12 

  5.PAPER TRANSFER 2 (B602) ............................  14 

  6.PAPER TRANSFER 3 (B602) ............................  16 

  7.JOGGER UNIT 1 (B602) ....................................  18 

  8.JOGGER UNIT 2 (B602) ....................................  20 

  9.STAPLE UNIT 1 (B602)......................................  22 

 10.STAPLE UNIT 2 (B602).....................................  24 

 11.PAPER FOLDER 1 (B602) ................................  26 

 12.PAPER FOLDER 2 (B602) ................................  28 

 13.PAPER FOLDER 3 (B602) ................................  30 

 14.PAPER FOLDER 4 (B602) ................................  32 

 15.PAPER EXIT (B602)..........................................  34 

 16.PAPER TRAY DRIVE (B602) ............................  36 

 17.DRIVE AND ELECTRICAL 1 (B602) .................  38 

SR910/Punch Kit Type 2238 (B602/B647) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

 18.DRIVE AND ELECTRICAL 2 (B602) .................  40 

 19.FRAME SECTION (B602)..................................  42 

 20.PUNCH UNIT 1 (B647) ......................................  44 

 21.PUNCH UNIT 2 (B647) ......................................  46 

PARTS INDEX.........................................................  49 

August , 31 ' 2006  



2 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

LOCATIONS OF UNITS LOCATIONS OF UNITS 

  1. EXTERIOR 1 (B602) 

See Page   7 

  2. EXTERIOR 2 (B602) 

See Page   9 

  3. EXTERIOR 3 (B602) 

See Page  11 

 

LOCATIONS OF UNITS 

  4. PAPER TRANSFER 1 (B602) 

See Page  13 

LOCATIONS OF UNITS 

  5. PAPER TRANSFER 2 (B602) 

See Page  15 

LOCATIONS OF UNITS 

  6. PAPER TRANSFER 3 (B602) 

See Page  17 



3 

 

 

 

 

 

 

 

 

 

 

 

 

 

LOCATIONS OF UNITS LOCATIONS OF UNITS 

  7. JOGGER UNIT 1 (B602) 

See Page  19 

  8. JOGGER UNIT 2 (B602) 

See Page  21 

  9. STAPLE UNIT 1 (B602) 

See Page  23 

LOCATIONS OF UNITS 

10. STAPLE UNIT 2 (B602) 

See Page  25 

LOCATIONS OF UNITS 

11. PAPER FOLDER 1 (B602) 

See Page  27 

LOCATIONS OF UNITS 

12. PAPER FOLDER 2 (B602) 

See Page  29 



4 

 

 

 

 

 

 

 

 

 

 

 

 

 

LOCATIONS OF UNITS LOCATIONS OF UNITS 

 13. PAPER FOLDER 3 (B602) 

See Page  31 

 14. PAPER FOLDER 4 (B602) 

See Page  33 

 15. PAPER EXIT (B602) 

See Page  35 

 

LOCATIONS OF UNITS 

16. PAPER TRAY DRIVE (B602) 

See Page  37 

LOCATIONS OF UNITS 

17. DRIVE AND ELECTRICAL 1 (B602) 

See Page  39 

LOCATIONS OF UNITS 

18. DRIVE AND ELECTRICAL 2 (B602) 

See Page  41 



5 

 

 

 

LOCATIONS OF UNITS LOCATIONS OF UNITS 

 19. FRAME SECTION (B602) 

See Page  43 



6 

 

 

 

 

1.EXTERIOR 1 (B602) 



7 

 1 V412 1P728 Tray 2 1 

 2 V412 1P727 Tray 1 1 

 3 V412 1P219 Stopper - Tray 1 

 4 B602 1000  Screw - M4x7:NS-SCR00045A (RoHs) 7 

 4 V216 4P340 Screw - M4x7 7 

 5 V411 0P025 Rear Bracket - Tray 1 

 6 V411 0P024 Front Bracket - Tray 1 

 7 V411 0P026 Tray Stay 1 

 8 V412 1K050 Positioning Pin 1 

 9 V412 1P011 Plate - MC 1 

 10 V412 1P206 Guide Plate - Coupling Plate 1 

 11 V412 1P403 Spring - Coupling Plate 1 

 12 G522 1152  Flanged Hexagonal Head Bolt 4 

 13 V412 1P014 Coupling Plate 1 

 14 B602 1005  Clip - 5:NS-CLP00006A (RoHs) 2 

 14 V409 9P841 Clip - 5 2 

 15 V412 1P102 Shaft - Coupling Plate 1 

 16 V412 1P212 Lower Guide 1 

 17 G565 1302  Caster - KD25NM 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 18 G565 1340  Paper Bank Rail Stay 1 

 19 G565 1350  Paper Bank Ground Plate 1 

 20 G565 1345  Slide Rail Guide 1 

 21 V412 1P010 Upper Bracket - Joint 1 

 22 G565 1301  Coupling Rail 1 

 23 G565 1304  Rail Cushion 1 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

1.EXTERIOR 1 (B602) 

O'Brien
Item 21
MB 1

O'Brien
Item 14
PCIL: December 2009



8 

 

 

2.EXTERIOR 2 (B602) 



9 

 1 V412 1P704 Rear Cover 1 

 2 V412 1P400 Mylar - Rear Cover 1 

 3 V412 1P252 Upper Rear Cover 1 

 4 V412 1P253 Lower Rear Cover 1 

 5 V412 1P209 Rear Adjuster Cover 1 

 6 V412 1P203 Lower Left Cover 1 

 7 V412 1P217 Small Cover - Lower Left 1 

 8 V412 1P208 Front Adjuster Cover 1 

 9 V412 1P251 Lower Front Cover 1 

 10 V412 1P250 Upper Front Cover 1 

 11 V412 1P018 Spring Plate - Front Cover 1 

 12 V409 9P841 Clip - 5 1 

 13 V412 1P702 Inner Front Cover 1 

 14 V412 1P245 Handle - Jam Removal 1 

 15 V412 1P452 LBL-Saddle 1 

 16 V412 1P204 Spacer - Grip Cover 1 

 17 V412 1P706 Grip Cover 1 

 18 V412 1P211 Joint Cover 1 

 19 V412 1P703 Front Cover 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 20 V409 9P955 Front Cover Band 1 

 21 V409 9P823 Band - PLT-2 1 

 22 V412 1P449 Decal - Jam Removal 1 

 23 V412 1P210 Cap 3 

 24 V412 1P202 Middle Left Cover 1 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

2.EXTERIOR 2 (B602) 



10 

 

 

3.EXTERIOR 3 (B602) 



11 

 1 V412 1P700 Top Sub Cover 1 

 2 V409 9P399 Latch - Top Cover 2 

 3 V410 9P410 Rear Spring - Top Cover 1 

 4 V410 9P409 Front Spring - Top Cover 1 

 5 V412 1P701 Top Cover 1 

 6 V412 1P450 LBI-Top 1 

 7 V412 1P448 Band - Top Cover 1 

 8 V409 9P822 Band - PLT-1 1 

 9 V410 9P012 Spring Plate - Driven Roller 1 

 10 V409 9P279 Driven Roller 1 

 11 B602 1000  Screw - M4x7:NS-SCR00045A (RoHs) 4 

 11 V216 4P340 Screw - M4x7 4 

 12 V412 1P303 Rear Cover - SR 1 

 13 B602 1010  Stepped Screw - M4:NS-SCR00222A (RoHs) 1 

 13 V404 8P076 Stepped Screw - M4 1 

 14 V412 1P235 Side Guide Plate 1 

 15 V411 0P244 Lever - Paper Detection 1 

 16 V409 9P242 EP Lever 1 

 17 V409 9P475 Ep Spring 1 

 18 V409 9P486 Grounding Plate 1 

 19 B602 1015  Screw - M4X6:NSSCR00041A (RoHs)  

 19 V207 8P458 Screw - M4X6 1 

 20 V412 1P393 Plate - 1 1 

 21 V409 9P216 Feeler - Base Tray 1 

 22 V409 9P438 Spring - Base Tray 1 

 23 V412 1P381 End Fence - Base Tray 1 

 24 V409 9P464 Spring - End Fence 1 

 33 V412 1P263 Rear Exit Weight 1 

 34 V412 1P410 Mylar - Rear Exit Weight 1 

 35 V412 1P725 Sr Sub Cover 1 

 36 G565 7355  Decal:Paper Set Direction 1 

 37 V412 1P455 LBI-Top-Tray 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 25 V411 0P800 Pad - Base Tray 1 

 26 V412 1P224 Base Tray 1 

 27 V409 9P762 Motor Guide 1 

 28 V412 1P394 Plate - 2 1 

 29 V412 1P261 Front Exit Weight 1 

 30 V412 1P409 Mylar - Front Exit Weight 1 

 31 V412 1P262 Middle Exit Weight 1 

 32 V411 4P403 Middle Mylar 2 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

3.EXTERIOR 3 (B602) 

O'Brien
Item 32
MB 3



12 

 

 

4.PAPER TRANSFER 1 (B602) 



13 

 1 V412 1P390 Punch Cover 1 

 2 V409 9P795 Punch Rib 1 

 3 V411 0P416 Sheet 1 

 4 V412 1P763 Upper Punch Guide 1 

 5 B602 1000  Screw - M4x7:NS-SCR00045A (RoHs) 3 

 5 V216 4P340 Screw - M4x7 3 

 6 V412 1P391 Punch Guide 1 

 7 V412 1P254 Guide Plate - Paper Entrance 1 

 8 V409 9P655 Spring Plate - Grounding 2 1 

 9 V412 1P623 Front Cover Bracket 1 

 10 V412 1P012 Front Bracket - MC 1 

 11 V412 1P013 Rear Bracket - MC 1 

 12 B602 1020  Screw - M3x6:NS-SCR00016A (RoHs) 4 

 12 V216 4P330 Screw - M3x6 4 

 13 G565 1230  Ground Plate - Door Catch 2 

 14 G565 1225  Magnet Catch - 78.4n 1 

 15 AG07 0004  Magnetic Catch 1 

 16 V412 1P454 Lbl-J-Cover 1 

 17 V412 1P726 Lower Right Cover 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

4.PAPER TRANSFER 1 (B602) 



14 

 

 

5.PAPER TRANSFER 2 (B602) 



15 

 1 B602 1025  Clip-5:NS-CLP00007C (RoHs) 6 

 1 V216 6P034 Clip-5 6 

 2 V409 9P386 Tension Roller 1 

 3 B602 1000  Screw - M4x7:NS-SCR00045A (RoHs) 6 

 3 V216 4P340 Screw - M4x7 6 

 4 V409 9P465 Spring - Paper Transport 1 

 5 V409 9K008 Tightner Bracket 1 

 6 V409 9P214 Gear - Z24 1 

 7 VHP0 20120 Parallel Pin - 2x12 1 

 8 B602 1030  Bushing - 6:NS-MTL00008A (RoHs) 1 

 8 V215 8P521 Bushing - 6 1 

 9 V410 9P248 Pulley - Z18/24 1 

 10 V410 9P247 Pulley Gear - Z24 1 

 11 VBLT 00230 Belt - S2M198060 1 

 12 V410 9P207 Flange - Paper Transport 1 

 13 B602 1040  Screw - M4-080-R:NS-SCR000801 (RoHs) 1 

 13 V410 9P427 Screw - M4-080-R 1 

 14 V409 9P480 Tension Spring 1 

 15 V409 9K007 Bracket - Tension Spring 1 

 16 B602 1040  M4x5:NS - SCR00043A (RoHs) 2 

 16 V404 8P300 M4x5 2 

 17 V409 9P714 Duct - MU 1 

 18 V409 9P478 Spring - Fr Stopper 2 

 19 V409 9P013 Stopper Stay 1 

 20 V409 9P827 Pad - Stopper Base 2 

 21 V409 9P798 Stopper M 1 

 22 V409 9P479 Spring - Paper Entrance 1 

 23 V409 9P359 Feeler - Paper Entrance 1 

 24 V409 9P010 Lower Guide Plate 1 

 25 V409 9K323 Harness - Sensor 3 1 

 26 B602 1501  IC - TLP1241(C5): E314000619 2 

 27 V409 9P600 Bracket - Paper Entrance 1 

 28 V409 9K024 Stay 1 

   PF4139P405A2 (RoHs) 1 

 30 V409 9P405 Paper Transport Roller 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 29 V409 9P635 Bracket - Jogger Sensor 1 

 30 B602 1045  Paper Transport Roller:  

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

5.PAPER TRANSFER 2 (B602) 

Ed
Sticky Note
Item 1
PCIL: December 2013



16 

 

 

6.PAPER TRANSFER 3 (B602) 



17 

 1 B602 1025  Clip-5:NS-CLP00007C (RoHs) 8 

 1 V216 6P034 Clip-5 8 

 2 V409 9P361 Pulley - Z24 1 

 3 VHP0 20100 Parallel Pin - 2x10 8 

 4 V409 9P358 Arm - Link 3 2 

 5 B602 1030  Bushing - 6:NS-MTL00008A (RoHs) 4 

 5 V215 8P521 Bushing - 6 4 

 6 V409 9P337 Flange - 28 1 

 7 V409 9P217 Pulley - Z40 1 

 8 V409 9P297 Cam 2 

 9 V409 9P717 Cam - Sensor 1 

 10 V409 9P138 Shaft - Cam 1 

 11 B602 1000  Screw - M4x7:NS-SCR00045A (RoHs) 8 

 11 V216 4P340 Screw - M4x7 8 

 12 V409 9K019 Rear Frame 1 

 13 V409 9P043 Upper Exit Guide 1 

 14 V409 9P489 Antistatic Brush 1 

 15 V409 9P643 Exit Bracket 1 

 16 V411 0P957 Exit Guide 4 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 17 V411 0P493 Paper Transport Roller 2 

 18 V409 9P461 Exit Roller 2 

 19 V409 9P139 Shaft - Exit Roller 1 

 20 V409 9P759 Exit Roller B 2 

 21 V409 9P758 Exit Roller A 2 

 22 V411 4P813 Spring - Cam 1 

 23 V411 4P952 Link - SW 1 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

6.PAPER TRANSFER 3 (B602) 

Ed
Sticky Note
Item 1
PCIL: December 2013



18 

 

 

7.JOGGER UNIT 1 (B602) 



19 

 1 V409 9P282 Rear Jogger Plate 1 

 2 V412 1P284 Rear Jogger Fence 1 

 3 V411 0P415 Rear Mylar - Jogger Fence 1 

 4 V412 1P289 Rear Jogger Tray 1 

 5 V409 9P075 Rack - Jogger Fence 2 

 6 V411 0P414 Front Mylar - Jogger Fence 1 

 7 V412 1P277 Front Jogger Fence 1 

 8 V412 1P276 Front Plate - Jogger Fence 1 

 9 V411 0P412 Sheet - Front Plate 1 

 10 V409 9P427 Spring - Jogger Fence 2 

 11 V409 9P275 Front Jogger Plate 1 

 12 V409 9P718 Feeler 1 

 13 V411 4P012 Weight 1 

 14 V412 1P290 Front Jogger Tray 1 

 15 V409 9K353 Motor - 42S1S15K8NA 2 

 16 VBLT 00053 Belt - S2M061040 1 

 17 V409 9P426 Tension Spring 1 

 18 V409 9P029 Bracket - Motor 1 

 19 B602 1000  Screw - M4x7:NS-SCR00045A (RoHs) 3 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 19 V216 4P340 Screw - M4x7 3 

 20 V409 9K352 Motor - 17PM-K018-G10ST 1 

 21 V409 9P622 Bracket - P-lock 1 

 22 B602 1500  IC - V-5F330DN: E120001580 1 

 23 V411 4P953 Bracket - SW 1 

 24 V411 4P090 Spring Plate - SW 1 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

7.JOGGER UNIT 1 (B602) 



20 

 

 

8.JOGGER UNIT 2 (B602) 



21 

 1 B602 1050  Bushing - 8n:NS-MTL00016A (RoHs) 2 

 1 V222 5P313 Bushing - 8n 2 

 2 B602 1055  Clip - 6:NS-CLP00010A (RoHs) 5 

 2 V212 9P190 Clip - 6 5 

 3 V411 0P218 Stopper - G 2 

 4 V409 9P755 Flange - 8/22 2 

 5 V411 3P411 Belt - Pawl 2 

 6 V409 9P757 Pulley - Z22/8 1 

 7 V409 9P402 Lower Tb Roller 2 

 8 VHP0 20120 Parallel Pin - 2x12 2 

 9 V409 9P380 Pulley - Z22 1 

 10 V409 9P766 Link - 1 2 

 11 V409 9P767 Link - 2 2 

 12 V409 9P806 Spring - Link 2 

 13 V411 4P280 Stopper 1 

 14 V409 9P826 Pad - Stopper 1 

 15 V411 4P213 Paper Curl Holder 1 

 16 V411 4P404 Sheet - Holder 1 

 17 B602 1025  Clip-5:NS-CLP00007C (RoHs) 4 

 17 V216 6P034 Clip-5 4 

 18 V409 9P729 Bushing - M6x9 1 

 19 V409 9P285 Stopper Base 1 

 20 V411 4P953 Bracket - SW 1 

 21 V412 1P837 Rear Tray Guide 1 

 22 V409 9P222 Pulley - Z22 2 

 23 VHP0 20100 Parallel Pin - 2x10 2 

 24 B602 1030  Bushing - 6:NS-MTL00008A (RoHs) 2 

 24 V215 8P521 Bushing - 6 2 

 25 V409 9P047 Tension Bracket 1 

 26 B602 1000  Screw - M4x7:NS-SCR00045A (RoHs) 7 

 26 V216 4P340 Screw - M4x7 7 

 27 V409 9P220 Gear - Z30 1 

 28 V411 4P048 Bracket - Base 1 

 29 V409 9P441 Tension Spring 1 

 31 V409 9P428 Spring - Belt Hp 1 

 32 V409 9P294 Feeler - Belt Hp 1 

 33 V411 4K018 Base - Jogger 1 

 34 V409 9P617 Jogger Stay 1 

 35 B602 1501  IC - TLP1241(C5): E314000619 3 

 36 V409 9P042 Bracket - Jogger Sensor 1 

 37 V409 9K322 Harness - Tray S 1 

 38 V411 0P414 Front Mylar - Jogger Fence 1 

 39 V412 1P836 Front Tray Guide 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 30 V409 9P295 Feeler - Jogger Sensor 1 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

8.JOGGER UNIT 2 (B602) 

O'Brien
Item 16
MB 3

Ed
Sticky Note
Item 17
PCIL: December 2013



22 

 

 

9.STAPLE UNIT 1 (B602) 



23 

 1 VER0 64SUD Retaining Ring - M6.4 4 

 2 V412 1Q141 Handle - Jam Removal 1 

 3 V412 1Q169 LBL-ST-Cover 1 

 4 V412 1Q090 Handle - Stapler 1 

 5 V412 1Q150 Staple Front Cover 1 

 6 V412 1Q151 Grip Cover 1 

 7 V412 1Q081 Adjuster - Stapler Hp 1 

 8 VER0 50SUD Retaining Ring - M5 1 

 9 V409 9Q080 Gear - Stapler HP 1 

 10 V409 9Q047 Pulley - Z15 1 

 11 VBLT 00248 Belt - S3M040070 1 

 12 V409 9Q048 Flange - 110/200/100 1 

 13 V409 9Q046 Spring - Stapler 1 

 14 V409 9Q043 Gear 1 - Stapler 1 

 15 V409 9Q142 Gear 2 - Staple 1 

 16 B602 1060  Clip - 4:NS-CLP00003A (RoHs) 1 

 16 V222 5P620 Clip - 4 1 

 17 V409 9Q028 Sub Paper Guide 1 

 18 V409 9Q137 Spring - Staple Guide 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 19 V409 9K351 Motor - 17PM-K018-G10ST 1 

 20 V409 9Q115 Paper Guide 1 

 21 V409 9Q045 Spacer - Staple Guide 1 

 22 V411 0Q130 Hinge - Guide 1 

 23 V409 9Q155 Stopper Cam A 1 

 24 V411 0Q145 Bracket - Motor 1 

 25 B602 1020  Screw - M3x6:NS-SCR00016A (RoHs) 3 

 25 V216 4P330 Screw - M3x6 3 

 26 V409 9K315 Harness - Staple IN 1 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

9.STAPLE UNIT 1 (B602) 



24 

 

 

10.STAPLE UNIT 2 (B602) 



25 

 1 VER0 64SUD Retaining Ring - M6.4 5 

 2 V409 9Q089 Pulley B - Staple 1 

 3 V410 9Q001 Belt - S3M097110 1 

 4 V409 9Q088 Pulley A - Staple 1 

 5 VHP0 30120 Parallel Pin - 3x12 2 

 6 V410 9Q098 Spring - Staple Tightner 1 

 7 VER0 50SUD Retaining Ring - M5 3 

 8 V409 9Q096 Roller - Staple Tightner 1 

 9 V409 9K025 Bracket - Staple Tightner 1 

 10 V409 9K312 Stapler Hp Position Sensor Board 1 

 11 V409 9K314 Harness - Staple M 1 

 12 V409 9Q037 Roller - Staple Guide 1 

 13 V409 9Q039 Holder - Staple Roller 1 

 14 V409 9Q147 Fpc Guide 1 

 15 V409 9Q029 Left Staple Cover 1 

 16 V409 9P530 Flat Cable - Staple 1 

 17 V409 9Q030 Right Staple Cover 1 

 18 V409 9Q025 Gear Cover 1 

 19 VBLT 00234 Belt - S2M185040 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 20 VHP0 20140 Parallel Pin - 2x14 2 

 21 V409 9Q092 Timing Pulley A 1 

 22 V409 9Q093 Timing Pulley B 1 

 23 V409 9K513 Bracket - Tightner 1 

 24 V409 9Q136 Spring - Tightner 1 

 25 V409 9Q134 Roller - Tightner 1 

 26 V409 9Q153 Coupling Base 1 

 27 V409 9Q103 Coupling Bracket 1 

 28 V409 9Q091 Coupling 1 

 29 V409 9K310 Motor Clock Sensor Board 1 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

10.STAPLE UNIT 2 (B602) 



26 

 

 

11.PAPER FOLDER 1 (B602) 



27 

 1 B602 1000  Screw - M4x7:NS-SCR00045A (RoHs) 11 

 1 V216 4P340 Screw - M4X7 11 

 2 V409 9P603 Front Sub Frame 1 

 3 V409 9P421 Spring - Fold 2 

 4 V409 9P374 Gear - Z24 1 

 5 B602 1025  Clip-5:NS-CLP00007C (RoHs) 1 

 5 V216 6P034 Clip-5 1 

 6 V409 9P370 Gear - Z41/16 1 

 7 B602 1055  Clip - 6:NS-CLP00010A (RoHs) 1 

 7 V212 9P190 Clip - 6 1 

 8 V409 9P370 Gear - Z41/16 1 

 9 V411 3P252 Lever - Spring 2 1 

 10 V411 3P415 Spring - Lever 1 

 11 V411 3P251 Lever - Spring 1 1 

 12 V411 3P253 Holder - Lever 1 

 13 V411 3P250 Lever 1 

 14 V409 9P707 Harness Duct 1 

 15 B602 1501  IC - TLP1241(C5): E314000619 3 

 16 V409 9K325 Harness - Bind 1 

 17 VBLT 00066 Belt - S2M072040 1 

 18 V409 9P710 Lever Holder 1 

 19 V409 9P711 Sensor Holder 1 

 20 V409 9P708 Feeler 1 

 21 V409 9P709 Sw Lever 1 

 22 B602 1500  IC - V-5F330DN: E120001580 1 

 23 V411 4K320 Harness - Unit 1 

 24 V409 9P368 Pulley - Z27 1 

 25 V409 9K355 Clutch - TMC-2.5J-86 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 26 VHP0 20100 Parallel Pin - 2x10 1 

 27 B602 1030  Bushing - 6:NS-MTL00008A (RoHs) 1 

 27 V215 8P521 Bushing - 6 1 

 28 V409 9P620 Bracket - Fold Tension 1 

 29 B602 1000  Screw - M4x7:NS-SCR00045A (RoHs) 1 

 29 V216 4P340 Screw - M4X7 1 

 30 V409 9P371 Gear - Z38/15 1 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

11.PAPER FOLDER 1 (B602) 

Ed
Sticky Note
Item 5
PCIL: December 2013



28 

 

 

12.PAPER FOLDER 2 (B602) 



29 

 1 B602 1000  Screw - M4x7:NS-SCR00045A (RoHs) 7 

 1 V216 4P340 Screw - M4x7 7 

 2 V409 9P609 Hook 1 

 3 B602 1025  Clip-5:NS-CLP00007C (RoHs) 6 

 3 V216 6P034 Clip-5 6 

 4 B602 1030  Bushing - 6:NS-MTL00008A (RoHs) 1 

 4 V215 8P521 Bushing - 6 1 

 5 V690 382   Bushing - Mf 2 

 6 V409 9P420 Spring - Entrance Roller 2 

 7 V209 5P310 Clip - 8 6 

 8 V409 9P376 Gear - Z24 1 

 9 VHP0 30160 Parallel Pin - 3x16 1 

 10 B602 1065  Busing - 10:NS-MTL00019B (RoHs) 7 

 10 V224 7P325 Busing - 10 7 

 11 V409 9P439 Stepped Screw - M3x8 2 

 12 V409 9P360 Slider - Saddle 2 

 13 V409 9P185 Shaft - Entrance Roller 1 

 14 V409 9P745 Entrance Roller 2 

 15 V409 9P127 Shaft - Cam 1 

 16 V409 9P253 Front Cam - Saddle 1 

 17 V409 9P375 Rear Cam - Saddle 1 

 18 V409 9P761 Spring Hook 4 

 19 B602 1501  IC - TLP1241(C5): E314000619 1 

 20 V409 9P610 Bracket - Top 1 

 21 V411 0P425 PC Rubber 1 

 22 V409 9P777 Gear - Z17 1 

 23 V409 9P306 Pulley - OW 1 

 24 V409 9P337 Flange - 28 1 

 25 V409 9K022 Opener - FF 1 

 26 V409 9P651 Plate - Spg 2 2 

 27 V409 9P650 Plate - Spg 1 1 

 28 V409 9P649 Plate - Spg Base 2 

 29 VER0 40SUD Retaining Ring - M4 2 

 30 B602 1070  Washer:HW050FWS (RoHs) 2 

 31 V409 9P251 Roller - Saddle 2 

 32 V409 9P250 Roller - Link 2 

 33 V409 9P814 Pad - Link 2 

 34 V409 9P656 Support Plate 2 

 35 V409 9P020 Bracket - Link 1 

 36 V409 9P129 Shaft - Link 2 

 37 V409 9P778 Roller - Link 2 2 

 38 VHP0 20140 Parallel Pin - 2x14 2 

 39 V409 9P246 Front Cam 1 

 40 V409 9P373 Holder - Entrance Roller 1 

 41 VPW1 00050 Polyslider 2 

 42 V409 9P247 Rear Cam 1 

 43 V409 9P152 Shaft - Cam 1 

 44 V409 9K023 Opener - FF 1 

 45 V410 9P449 Spring - Plate 1 

 46 V409 9P019 Bracket - Saddle 1 

 47 V409 9P018 Plate - Saddle 1 

 48 V409 9P035 Sub Plate - Saddle 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 30 VHW0 50FZS Washer 2 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

12.PAPER FOLDER 2 (B602) 

Ed
Sticky Note
Item 3
PCIL: December 2013



30 

 

 

13.PAPER FOLDER 3 (B602) 



31 

 1 B602 1025  Clip-5:NS-CLP00007C (RoHs) 3 

 1 V216 6P034 Clip-5 3 

 2 B602 1065  Busing - 10:NS-MTL00019B (RoHs) 2 

 2 V224 7P325 Busing - 10 2 

 3 B602 1000  Screw - M4x7:NS-SCR00045A (RoHs) 9 

 3 V216 4P340 Screw - M4x7 9 

 4 B602 1030  Bushing - 6:NS-MTL00008A (RoHs) 2 

 4 V215 8P521 Bushing - 6 2 

 5 V409 9P453 Entrance Roller 1 

 6 V412 1P015 Stay - Guard 1 

 7 V409 9P070 Upper Paper Guide 1 

 8 V224 0P835 Sensor 1 

 9 V409 9P067 Lower Paper Guide 1 

 10 V409 9P654 Spring Plate - Grounding 1 1 

 11 V409 9P414 Fold-out Roller 1 

 12 V409 9P653 Lower Exit Guide 1 

 13 VHP0 20100 Parallel Pin - 2x10 1 

 14 V409 9P754 Pulley - Z27 1 

 15 VPW0 60050 Polyslider 2 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 16 B602 1075  Spring - Gear:PF4135P439A (RoHs) 1 

 16 V411 3P439 Spring - Gear 1 

 17 V409 9P776 Gear - Z18 1 

 18 VER0 50SUD Retaining Ring - M5 1 

 19 V409 9P396 Gear - Z21 1 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

13.PAPER FOLDER 3 (B602) 

Ed
Sticky Note
Item 1
PCIL: December 2013



32 

 

 

14.PAPER FOLDER 4 (B602) 



33 

 1 B602 1000  Screw - M4x7:NS-SCR00045A (RoHs) 9 

 1 V216 4P340 Screw - M4x7 9 

 2 V409 9P614 Spring Plate - Exit Roller 2 

 3 V409 9P287 Exit Roller 2 

 4 V411 0P489 Antistatic Brush 1 

 5 V409 9P613 Upper Exit Guide 1 

 6 B602 1055  Clip - 6:NS-CLP00010A (RoHs) 8 

 6 V212 9P190 Clip - 6 8 

 7 VBRG 00019 Bearing - RBB080L60F 2 

 8 V409 9P014 Front Plate - Fold Roller 1 

 9 V409 9P183 Shaft - Fold 1 1 

 10 V409 9P264 Front Guide Holder 1 1 

 11 V409 9P447 Spring - Guide Holder 2 

 12 V409 9P801 Sub Hold Roller 4 

 13 B602 1080  Bushing - 10:NS-CLP00013A (RoHs) 4 

 13 V409 9P764 Bushing - 10 4 

 14 VHP0 30180 Parallel Pin - 3x18 2 

 15 V409 9P800 Fold Roller 2 

 16 V409 9P265 Rear Guide Holder 1 1 

 17 V409 9P034 Roller Guide 1 1 

 18 V409 9P015 Rear Plate - Fold Roller 1 

 19 VHP0 30140 Parallel Pin - 3x14 1 

 20 V409 9P343 Gear - Z16 2 

 21 V409 9P419 Spring - Saddle Guide 2 

 22 V409 9P016 Front Guide Plate 1 

 23 V409 9P603 Front Sub Frame 1 

 24 V409 9P372 Gear - Z24 1 

 25 VHP0 30200 Parallel Pin - 3x20 1 

 26 V409 9P066 Bracket - Base 1 

 27 V409 9P184 Shaft - Fold 2 1 

 28 V409 9P266 Front Guide Holder 2 1 

 29 V409 9P033 Roller Guide 2 1 

 33 V409 9P238 Rear Gear 1 

 34 V409 9P395 Gear - Z16/42 1 

 35 B602 1025  Clip-5:NS-CLP00007C (RoHs) 1 

 35 V216 6P034 Clip-5 1 

 36 V409 9P638 Cover Bracket 1 

 37 V409 9P017 Rear Guide Plate 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 30 V409 9P267 Rear Guide Holder 2 1 

 31 V412 1K156 Rear Sub Frame 1 

 32 V409 9P418 Spring Rear Gear 1 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

14.PAPER FOLDER 4 (B602) 

O'Brien
Item 23
MB 2

Ed
Sticky Note
Item 35
PCIL: December 2013



34 

 

 

15.PAPER EXIT (B602) 

O'Brien
MB 3
New diagram



35 

 1 B602 1025  Clip-5:NS-CLP00007C (RoHs) 5 

 1 V216 6P034 Clip-5 5 

 2 V409 9P223 Flange - 6/22 2 

 3 V409 9P221 Gear Pulley - Z20/32 1 

 4 V409 9P296 Flange - Reverse Sensor 1 

 5 VHP0 20100 Parallel Pin - 2x10 4 

 6 VBLT 00053 Belt - S2M061040 2 

 7 V409 9P218 Pulley - Z29/18 1 

 8 V411 3P352 Front Sub Safety Guide 1 

 9 V409 9P034 Roller Guide 1 2 

 10 V409 9P797 Rear Arm - Link 2 1 

 11 V411 4P401 Spring - Stack Roller 2 

 12 V409 9P378 Rear Arm - Link 1 1 

 13 V409 9P847 Belt - S2M076040 1 

 14 V409 9P337 Flange - 28 1 

 15 V409 9P217 Pulley - Z40 1 

 16 V409 9P227 Gear - Z30/20 1 

 17 B602 1030  Bushing - 6:NS-MTL00008A (RoHs) 2 

 17 V215 8P521 Bushing - 6 2 

 18 V409 9P226 Gear - Z20 1 

 19 B602 1500  IC - V-5F330DN: E120001580 1 

 20 V409 9P090 Spring Plate - SW 1 

 21 B602 1000  Screw - M4x7:NS-SCR00045A (RoHs) 6 

 21 V216 4P340 Screw - M4x7 6 

 22 V409 9P089 Holder - SW 1 

 23 V411 3P418 Front Mylar 1 

 24 B602 1501  IC - TLP1241(C5): E314000619 3 

 25 V411 3P419 Rear Mylar 1 

 26 V409 9K352 Motor - 17PM-K018-G10ST 1 

 27 V409 9P621 Bracket - Paddle Motor 1 

 28 V409 9P038 Bracket - Paddle Sensor 1 

 29 V409 9P232 Front Roller Holder 1 

 30 V409 9P230 Drive Gear - Z14 2 

 31 V409 9P229 Driven Gear - Z14 2 

 33 V409 9P354 Sub Roller Holder 1 1 

 34 V409 9P355 Sub Roller Holder 2 1 

 35 V409 9P233 Pear Roller Holder 1 

 36 V409 9P142 Shaft - Upper Stack Roller 1 

 37 V409 9K019 Rear Frame 1 

 38 V411 4P408 Paddle 1 4 

 39 V409 9P302 Lower Guide 1 

 40 V411 4P363 Holder - Paddle 8 

 41 V411 4P409 Thin Paddle 4 

 42 V410 9P232 Rear Plate 1 

 43 V409 9P356 Holder - Paddle Shaft 1 

 44 V409 9P321 Safety Plate 1 

 45 V410 9P231 Front Plate 1 

 46 V409 9P141 Shaft - Paddle 1 

 47 V411 4P353 Rear Sub Safety Guide 1 

 48 V411 4P298 Front Arm - Link 1 1 

 49 V409 9P357 Front Arm - Link 2 1 

 50 V409 9P389 Rear Safety Guide 1 

 51 V409 9P351 Front Safety Guide 1 

 52 V409 9P817 Pad 8 

 53 V411 7P270 Mylar - Lower Guide 1 

 54 V411 3P413 Front Mylar - Lower Guide 1 

 55 V411 3P414 Rear Mylar - Lower Guide 2 

 

 

 

 

 

 

 

 

 

 

 32 V409 9P400 Upper Tb Roller 2  

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

15.PAPER EXIT (B602) 

O'Brien
Item 40
MB 3

O'Brien
Item 41
MB 3

O'Brien
Item 53
MB 3

Ed
Sticky Note
Item 1
PCIL: December 2013



36 

 

 

16.PAPER TRAY DRIVE (B602) 



37 

 1 B602 1501  IC - TLP1241(C5): E314000619 3 

 2 B602 1000  Screw - M4x7:NS-SCR00045A (RoHs) 10 

 2 V216 4P340 Screw - M4x7 10 

 3 V406 2Q316 Stepped Screw - M3x 3.2 1 

 4 V409 9P438 Spring - Base Tray 1 

 5 V409 9P796 Stack Lever 1 

 6 V409 9P696 Bracket - Stack Lever 1 

 7 VHP0 30140 Parallel Pin - 3x14 3 

 8 V409 9P200 Gear - Z16 1 

 9 V409 9P769 Flange - 20 4 

 10 B602 1055  Clip - 6:NS-CLP00010A (RoHs) 5 

 10 V212 9P190 Clip - 6 5 

 11 B602 1050  Bushing - 8n:NS-MTL00016A (RoHs) 2 

 11 V222 5P313 Bushing - 8n 2 

 12 V409 9P648 Stack Lever 2 

 13 V409 9P363 Rear Belt Holder 1 

 14 V409 9P474 Tension Spring 2 

 15 VBLT 00244 Belt - S3M179070 2 

 16 V409 9P365 Pulley - Z18 2 

 17 V409 9K014 Rear Bracket - Tension 1 

 18 V409 9P211 Bracket - Sensor 1 

 19 V409 9P148 Shaft - Stack Holder 1 

 20 V409 9P379 Bridge - Paper Detection 1 

 21 V409 9P483 Spring - Paper Detection 1 

 22 V411 3P243 Lever - M 1 

 23 V409 9P291 Sector Gear - 5 1 

 24 V409 9P485 Spring - Stack Gear 1 

 25 V409 9P484 Spring - Stack Lever 1 

 26 V412 1P293 Stack Holder Stopper 1 

 27 V409 9P482 Tension Spring 1 

 28 V410 9P274 Paper Push Lever 1 

 29 V409 9K323 Harness - Sensor 3 1 

 30 V411 0K021 Rear Tray Stay 1 

 31 V409 9P208 Rail Roller 4 

 33 V409 9P746 Stack Holder 1 

 34 V409 9P237 Gear - Z28/20 1 

 35 VBLT 00110 Belt - S2M188040 1 

 36 V409 9P231 Gear Pulley - Z48/15 1 

 37 B602 1085  Small Screw - M4x8:  

   NS-SCR00081A (RoHS) 1 

 37 V406 0P027 Small Screw - M4x8 1 

 38 B602 1025  Clip-5:NS-CLP00007C (RoHs) 1 

 38 V216 6P034 Clip-5 1 

 39 V409 9P386 Tension Roller 1 

 40 V409 9K010 Plate - Stack Tension 1 

 41 V409 9P476 Spring - Stack Tension 1 

 42 V409 9P028 Bracket - Stack Holder 1 

 43 V409 9P236 Pulley - Z40 1 

 44 V411 0K020 Front Tray Stay 1 

 45 V409 9K013 Front Bracket - Tension 1 

 46 V409 9P607 Front Holder Bracket 1 

 47 V409 9P364 Front Belt Holder 1 

 48 V409 9P105 Shaft - Stack 8 1 

 49 V409 9P734 Pulley - Z18 1 

 50 V409 9P608 Rear Holder Bracket 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 32 V409 9P691 Sector 5 1  

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

16.PAPER TRAY DRIVE (B602) 

Ed
Sticky Note
Item 38
PCIL: December 2013



38 

 

 

17.DRIVE AND ELECTRICAL 1 (B602) 

O'Brien
MB 3
New diagram



39 

 1 B602 1000  Screw - M4x7:NS-SCR00045A (RoHs) 13 

 1 V216 4P340 Screw - M4x7 13 

 2 V412 1P205 Cover - S 1 

 3 V412 1K361 Harness - I/F 1 

 4 V411 4K320 Harness - Unit 1 

 5 V409 9K339 Harness - DC Motor 1 

 6 V409 9K324 Harness - Sensor 12 R 1 

 7 V409 9K329 Harness - Sensor 9 D 1 

 8 V409 9K341 Harness - Paper Full Sensor 1 

 9 V411 3K505 Harness - Sensor 12 L-M 1 

 10 V409 9K328 Harness - Bind Clutch 1 

 11 V411 0K331 Harness - F-P Motor 1 

 12 V412 1K300 Controller Board 1 

 13 B602 1025  Clip-5:NS-CLP00007C (RoHs) 5 

 13 V216 6P034 Clip-5 5 

 14 V409 9P204 Pulley - Z56 1 

 15 VHP0 20120 Parallel Pin - 2x12 2 

 16 VBLT 00072 Belt - S2M080060 1 

 17 B602 1030  Bushing - 6:NS-MTL00008A (RoHs) 2 

 17 V215 8P521 Bushing - 6 2 

 18 V409 9P011 Bracket - Clk Sensor 1 

 19 B602 1501  IC - TLP1241(C5): E314000619 2 

 20 V409 9P634 Bracket - Stack Supply 1 

 21 V409 9P752 Bushing - Stack 6 1 

 22 V409 9K001 Bracket - Stack Motor 1 

 23 V409 9P201 Gear - Z16/40 1 

 24 V409 9P202 Gear - Z45/16 1 

 25 V409 9P102 Shaft - Z1656 1 

 26 V409 9P205 Plate - Clk 15 1 

 27 V409 9P602 Plate - Stack Motor 1 

 28 V409 9P203 Gear - Z16/45 1 

 29 V409 9K342 Harness - Stack Motor 1 

 31 V409 9P715 Duct - RU 1 

 32 V409 9P716 Duct - RD 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 30 B602 1090  Motor - PJN29ED24CA:  

   PF4135K550B (RoHs) 1 

 30 V409 9K354 Motor - PJN29ED24CA 1 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

17.DRIVE AND ELECTRICAL 1 (B602) 

O'Brien
MB 3
PROM added

Ed
Sticky Note
Item 13
PCIL: December 2013



40 

 

 

18.DRIVE AND ELECTRICAL 2 (B602) 



41 

 1 B602 1000  Screw - M4x7:NS-SCR00045A (RoHs) 16 

 1 V216 4P340 Screw - M4x7 16 

 2 B602 1500  IC - V-5F330DN: E120001580 1 

 3 V412 1P207 Guide - Lock Pin 1 

 4 V411 0P017 Spring Plate - Int SW 1 

 5 V411 0P407 Spring - Int SW 1 

 6 V411 0P214 Holder - Int SW 1 

 7 V409 9K152 D-mot 1 

 8 V409 9P720 Bracket - Drawer 1 

 9 V409 9P462 Spring - Drawer 2 

 10 V409 9P612 Plate - Drawer 1 

 11 V409 9P463 Stepped Screw - M4x16 2 

 12 V409 9K340 Harness - Stapler 1 

 13 V411 0K350 Motor - 17PM-J503-P2ST 1 

 14 V411 0P009 Bracket - H Motor 1 

 15 VBLT 00053 Belt - S2M061040 1 

 16 VBLT 00231 Belt - S3M07460 1 

 17 B602 1055  Clip - 6:NS-CLP00010A (RoHs) 4 

 17 V212 9P190 Clip - 6 4 

 18 V409 9P262 Pulley - Z45 1 

 19 VHP0 20140 Parallel Pin - 2x14 1 

 20 VBRG 00019 Bearing - RBB080160F 1 

 21 V209 5P310 Clip - 8 2 

 22 B602 1065  Busing - 10:NS-MTL00019B (RoHs) 2 

 22 V224 7P325 Busing - 10 2 

 23 V409 9K004 Bracket - Drive Unit 1 

 24 V409 9P051 Plate - Sensor 1 

 25 B602 1502  IC - TLP1251(C5): E314000653 1 

 26 V409 9P259 Gear - Z54/15 1 

 27 VHP0 20120 Parallel Pin - 2x12 1 

 28 V409 9P255 Gear - Z29 1 

 29 V409 9P133 Shaft - Gear 1 1 

 30 V409 9P260 Gear - Z29/17 1 

 31 V409 9P258 Gear - Z65/17 1 

 33 V409 9P135 Shaft - Gear 2 1 

 34 V409 9P256 Gear - Z58 1 

 35 V409 9P257 Gear - Z23 2 

 36 V409 9P331 Gear - Z82 1 

 37 V409 9P261 Gear - Z20 1 

 38 V409 9P049 Sub Bracket - Drive Unit 1 

 39 B602 1050  Bushing - 8n:NS-MTL00016A (RoHs) 1 

 39 V222 5P313 Bushing - 8n 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 32 VHP0 30180 Parallel Pin - 3x18 1 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

18.DRIVE AND ELECTRICAL 2 (B602) 



42 

 

 

19.FRAME SECTION (B602) 



43 

 1 B602 1000  Screw - M4x7:NS-SCR00045A (RoHs) 34 

 1 V216 4P340 Screw - M4x7 34 

 2 B602 1095  Washer:HW080FWS (RoHs) 4 

 2 VHW0 80FZS Washer 4 

 3 V411 0P206 Roller - Caster 4 

 4 V411 0P100 Stud - Caster 4 

 5 V411 0P013 Bracket - Caster 4 

 6 B602 1100  Caster Screw - M8:NS-SCR00082A(RoHs) 4 

 6 V404 8P061 Caster Screw - M8 4 

 7 V411 0P004 Bracket - Foot 2 

 8 V411 0P005 Bracket - Stay 1 

 9 V409 9K006 Rear Main Frame 1 

 10 B602 1501  IC - TLP1241(C5): E314000619 1 

 11 V412 1P003 Angle - Joint 2 

 12 V412 1P010 Upper Bracket - Joint 2 

 13 V412 1K051 Joint Cover 2 

 14 V412 1K100 Lower Bracket - Joint 1 

 15 V412 1P005 Bracket - Base 1 

 16 V412 1P009 Rear Bracket - Frame 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 17 V409 9P637 Stay - Frame 1 

 18 V412 1P008 Front Bracket - Frame 1 

 19 V409 9P719 ST Roller 2 

 20 V409 9P487 Lock Plate 1 - Stapler 2 

 21 V409 9P488 Lock Plate 2 - Stapler 2 

 22 V409 9P611 Rail L- Stay 1 

 23 V412 1P215 Upper Cover - Weight 1 

 24 V409 9P644 Weight 1 

 25 V409 9P645 Sub Weight 1 

 26 V412 1P751 Lower Cover - Weight 1 

 27 V409 9K005 Front Mainframe 1 

 28 V409 9P779 Plate 1 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

19.FRAME SECTION (B602) 



44 

 

 

20.PUNCH UNIT 1 (B647) 



45 

 1 V102 0P013 LBL-PC-Dust 1 

 2 V102 0K395 Controller Board - Punch Unit 1 

 3 B602 1501  IC - TLP1241(C5): E314000619 3 

 4 B602 1105  Washer:HW040FWM (RoHs) 1 

 4 VHW0 40FZM Washer 1 

 5 V102 0K367 Punch Dust LED 1 

 6 V102 0P012 Base - Punch Unit 1 

 7 V102 0K369 Punch Duct Sensor Board 1 

 8 V102 0K373 Harness - Punch Dust 1 

 9 V102 0P790 Base Cover - Punch Unit 1 

 10 V102 0P010 Paper Guide - Punch Unit 1 

 11 V102 0P011 Sponge - Punch Dust Box 1 

 12 V102 0P791 Punch Dust Box 1 

 13 V102 0P497 Entrance Guide - Punch Dust Box 1 

 14 B602 1000  Screw - M4x7:NS-SCR00045A (RoHs) 1 

 14 V216 4P340 Screw - M4x7 1 

 15 V102 0P785 Gear 2 - Punch Unit 1 

 16 V102 0P784 Gear 1 - Punch Unit 1 

 17 V102 0K374 Harness - Power 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 18 V102 0K377 Motor - PM42L-048-NSA7 1 

 19 V102 0P819 Spring 2 - Punch Unit 1 

 20 V102 0P792 Duct - Punch Unit 1 

 21 V102 0K376 Harness - Punch Motor 1 

 22 V102 0P787 Shutter - Punch Unit 1 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

20.PUNCH UNIT 1 (B647) 



46 

 

 

21.PUNCH UNIT 2 (B647) 



47 

 1 B602 1110  Punch Unit - North EU 4 Holes:  

   YA1020K125 (RoHs) 1 

 1 V102 0K123 Punch Unit - DOM/EU 2 Holes 1 

 1 V102 0K124 Punch Unit - NA 2/3 Holes 1 

 1 V102 0K125 Punch Unit - EU 4 Holes 1 

 1 V102 0K126 Punch Unit - North EU 4 Holes 1 

 2 V102 0P823 Screw 5.2 - M3 4 

 3 V102 0P786 Roller - Punch Unit 3 

 4 V102 0K525 Lower Holder - Photosensor 1 

 5 V102 0P822 Grounding Roller 1 

 6 V102 0P928 Slide Rack 1 

 7 V102 0P927 Encoder 1 

 8 VER0 50SUD ER-050 1 

 9 V102 0P555 Motor -PJN29ED24CD 1 

 10 V102 0P795 Cover - Reg 1 

 11 V102 0K365 Reg Sensor Board 1 

 12 V102 0K523 Upper Holder - Photosensor 1 

 13 V102 0K363 Reg LED Board 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

21.PUNCH UNIT 2 (B647) 



 

Parts Index 



49 

B602 1000  Screw - M4x7:NS-SCR00045A (RoHs)  17 -  11 

B602 1000  Screw - M4x7:NS-SCR00045A (RoHs)  35 -  21 

B602 1000  Screw - M4x7:NS-SCR00045A (RoHs)  39 -   1 

B602 1000  Screw - M4x7:NS-SCR00045A (RoHs)  33 -   1 

B602 1000  Screw - M4x7:NS-SCR00045A (RoHs)  31 -   3 

B602 1000  Screw - M4x7:NS-SCR00045A (RoHs)   7 -   4 

B602 1000  Screw - M4x7:NS-SCR00045A (RoHs)  41 -   1 

B602 1000  Screw - M4x7:NS-SCR00045A (RoHs)  29 -   1 

B602 1000  Screw - M4x7:NS-SCR00045A (RoHs)  27 -  29 

B602 1000  Screw - M4x7:NS-SCR00045A (RoHs)  27 -   1 

B602 1000  Screw - M4x7:NS-SCR00045A (RoHs)  21 -  26 

B602 1000  Screw - M4x7:NS-SCR00045A (RoHs)  43 -   1 

B602 1000  Screw - M4x7:NS-SCR00045A (RoHs)  19 -  19 

B602 1000  Screw - M4x7:NS-SCR00045A (RoHs)  37 -   2 

B602 1000  Screw - M4x7:NS-SCR00045A (RoHs)  15 -   3 

B602 1000  Screw - M4x7:NS-SCR00045A (RoHs)  45 -  14 

B602 1000  Screw - M4x7:NS-SCR00045A (RoHs)  11 -  11 

B602 1000  Screw - M4x7:NS-SCR00045A (RoHs)  13 -   5 

B602 1005  Clip - 5:NS-CLP00006A (RoHs)   7 -  14 

B602 1010  Stepped Screw - M4:NS-SCR00222A (RoHs)  11 -  13 

B602 1015  Screw - M4X6:NSSCR00041A (RoHs)  11 -  19 

B602 1020  Screw - M3x6:NS-SCR00016A (RoHs)  23 -  25 

B602 1020  Screw - M3x6:NS-SCR00016A (RoHs)  13 -  12 

B602 1025  Clip-5:NS-CLP00007C (RoHs)  37 -  38 

B602 1025  Clip-5:NS-CLP00007C (RoHs)  35 -   1 

B602 1025  Clip-5:NS-CLP00007C (RoHs)  33 -  35 

B602 1025  Clip-5:NS-CLP00007C (RoHs)  39 -  13 

B602 1025  Clip-5:NS-CLP00007C (RoHs)  31 -   1 

B602 1025  Clip-5:NS-CLP00007C (RoHs)  29 -   3 

B602 1025  Clip-5:NS-CLP00007C (RoHs)  15 -   1 

B602 1025  Clip-5:NS-CLP00007C (RoHs)  17 -   1 

B602 1025  Clip-5:NS-CLP00007C (RoHs)  27 -   5 

B602 1025  Clip-5:NS-CLP00007C (RoHs)  21 -  17 

B602 1030  Bushing - 6:NS-MTL00008A (RoHs)  31 -   4 

B602 1030  Bushing - 6:NS-MTL00008A (RoHs)  27 -  27 

B602 1030  Bushing - 6:NS-MTL00008A (RoHs)  35 -  17 

B602 1030  Bushing - 6:NS-MTL00008A (RoHs)  21 -  24 

B602 1030  Bushing - 6:NS-MTL00008A (RoHs)  29 -   4 

B602 1030  Bushing - 6:NS-MTL00008A (RoHs)  17 -   5 

B602 1030  Bushing - 6:NS-MTL00008A (RoHs)  15 -   8 

B602 1030  Bushing - 6:NS-MTL00008A (RoHs)  39 -  17 

B602 1040  M4x5:NS - SCR00043A (RoHs)  15 -  16 

B602 1040  Screw - M4-080-R:NS-SCR000801 (RoHs)  15 -  13 

B602 1045  Paper Transport Roller:  15 -  30 

B602 1050  Bushing - 8n:NS-MTL00016A (RoHs)  41 -  39 

B602 1050  Bushing - 8n:NS-MTL00016A (RoHs)  37 -  11 

B602 1050  Bushing - 8n:NS-MTL00016A (RoHs)  21 -   1 

B602 1055  Clip - 6:NS-CLP00010A (RoHs)  37 -  10 

B602 1055  Clip - 6:NS-CLP00010A (RoHs)  41 -  17 

B602 1055  Clip - 6:NS-CLP00010A (RoHs)  21 -   2 

B602 1055  Clip - 6:NS-CLP00010A (RoHs)  33 -   6 

B602 1055  Clip - 6:NS-CLP00010A (RoHs)  27 -   7 

B602 1060  Clip - 4:NS-CLP00003A (RoHs)  23 -  16 

B602 1065  Busing - 10:NS-MTL00019B (RoHs)  31 -   2 

B602 1065  Busing - 10:NS-MTL00019B (RoHs)  29 -  10 

B602 1065  Busing - 10:NS-MTL00019B (RoHs)  41 -  22 

B602 1070  Washer:HW050FWS (RoHs)  29 -  30 

B602 1075  Spring - Gear:PF4135P439A (RoHs)  31 -  16 

B602 1080  Bushing - 10:NS-CLP00013A (RoHs)  33 -  13 

B602 1085  Small Screw - M4x8:  37 -  37 

B602 1090  Motor - PJN29ED24CA:  39 -  30 

B602 1095  Washer:HW080FWS (RoHs)  43 -   2 

B602 1100  Caster Screw - M8:NS-SCR00082A(RoHs)  43 -   6 

B602 1105  Washer:HW040FWM (RoHs)  45 -   4 

B602 1110  Punch Unit - North EU 4 Holes:  47 -   1 

B602 1500  IC - V-5F330DN: E120001580  19 -  22 

B602 1500  IC - V-5F330DN: E120001580  27 -  22 

B602 1500  IC - V-5F330DN: E120001580  41 -   2 

B602 1500  IC - V-5F330DN: E120001580  35 -  19 

B602 1501  IC - TLP1241(C5): E314000619  27 -  15

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



50 

B602 1501  IC - TLP1241(C5): E314000619  21 -  35 

B602 1501  IC - TLP1241(C5): E314000619  29 -  19 

B602 1501  IC - TLP1241(C5): E314000619  39 -  19 

B602 1501  IC - TLP1241(C5): E314000619  43 -  10 

B602 1501  IC - TLP1241(C5): E314000619  45 -   3 

B602 1501  IC - TLP1241(C5): E314000619  35 -  24 

B602 1501  IC - TLP1241(C5): E314000619  15 -  26 

B602 1501  IC - TLP1241(C5): E314000619  37 -   1 

B602 1502  IC - TLP1251(C5): E314000653  41 -  25 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

G522 1152  Flanged Hexagonal Head Bolt   7 -  12 

G565 1225  Magnet Catch - 78.4n  13 -  14 

G565 1230  Ground Plate - Door Catch  13 -  13 

G565 1301  Coupling Rail   7 -  22 

G565 1302  Caster - KD25NM   7 -  17 

G565 1304  Rail Cushion   7 -  23 

G565 1340  Paper Bank Rail Stay   7 -  18 

G565 1345  Slide Rail Guide   7 -  20 

G565 1350  Paper Bank Ground Plate   7 -  19 

G565 7355  Decal:Paper Set Direction  11 -  36 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



51 

V102 0K123 Punch Unit - DOM/EU 2 Holes  47 -   1 

V102 0K124 Punch Unit - NA 2/3 Holes  47 -   1 

V102 0K125 Punch Unit - EU 4 Holes  47 -   1 

V102 0K126 Punch Unit - North EU 4 Holes  47 -   1 

V102 0K363 Reg LED Board  47 -  13 

V102 0K365 Reg Sensor Board  47 -  11 

V102 0K367 Punch Dust LED  45 -   5 

V102 0K369 Punch Duct Sensor Board  45 -   7 

V102 0K373 Harness - Punch Dust  45 -   8 

V102 0K374 Harness - Power  45 -  17 

V102 0K376 Harness - Punch Motor  45 -  21 

V102 0K377 Motor - PM42L-048-NSA7  45 -  18 

V102 0K395 Controller Board - Punch Unit  45 -   2 

V102 0K523 Upper Holder - Photosensor  47 -  12 

V102 0K525 Lower Holder - Photosensor  47 -   4 

V102 0P010 Paper Guide - Punch Unit  45 -  10 

V102 0P011 Sponge - Punch Dust Box  45 -  11 

V102 0P012 Base - Punch Unit  45 -   6 

V102 0P013 LBL-PC-Dust  45 -   1 

V102 0P497 Entrance Guide - Punch Dust Box  45 -  13 

V102 0P555 Motor -PJN29ED24CD  47 -   9 

V102 0P784 Gear 1 - Punch Unit  45 -  16 

V102 0P785 Gear 2 - Punch Unit  45 -  15 

V102 0P786 Roller - Punch Unit  47 -   3 

V102 0P787 Shutter - Punch Unit  45 -  22 

V102 0P790 Base Cover - Punch Unit  45 -   9 

V102 0P791 Punch Dust Box  45 -  12 

V102 0P792 Duct - Punch Unit  45 -  20 

V102 0P795 Cover - Reg  47 -  10 

V102 0P819 Spring 2 - Punch Unit  45 -  19 

V102 0P822 Grounding Roller  47 -   5 

V102 0P823 Screw 5.2 - M3  47 -   2 

V102 0P927 Encoder  47 -   7 

V102 0P928 Slide Rack  47 -   6 

V207 8P458 Screw - M4X6  11 -  19 

V209 5P310 Clip - 8  41 -  21 

V209 5P310 Clip - 8  29 -   7 

V212 9P190 Clip - 6  33 -   6 

V212 9P190 Clip - 6  37 -  10 

V212 9P190 Clip - 6  27 -   7 

V212 9P190 Clip - 6  21 -   2 

V212 9P190 Clip - 6  41 -  17 

V215 8P521 Bushing - 6  21 -  24 

V215 8P521 Bushing - 6  35 -  17 

V215 8P521 Bushing - 6  31 -   4 

V215 8P521 Bushing - 6  17 -   5 

V215 8P521 Bushing - 6  27 -  27 

V215 8P521 Bushing - 6  15 -   8 

V215 8P521 Bushing - 6  29 -   4 

V215 8P521 Bushing - 6  39 -  17 

V216 4P330 Screw - M3x6  23 -  25 

V216 4P330 Screw - M3x6  13 -  12 

V216 4P340 Screw - M4x7  39 -   1 

V216 4P340 Screw - M4x7  33 -   1 

V216 4P340 Screw - M4x7  31 -   3 

V216 4P340 Screw - M4x7  41 -   1 

V216 4P340 Screw - M4x7  35 -  21 

V216 4P340 Screw - M4x7  37 -   2 

V216 4P340 Screw - M4X7  27 -  29 

V216 4P340 Screw - M4x7  29 -   1 

V216 4P340 Screw - M4x7  11 -  11 

V216 4P340 Screw - M4x7  13 -   5 

V216 4P340 Screw - M4X7  27 -   1 

V216 4P340 Screw - M4x7  43 -   1 

V216 4P340 Screw - M4x7  21 -  26 

V216 4P340 Screw - M4x7   7 -   4 

V216 4P340 Screw - M4x7  45 -  14 

V216 4P340 Screw - M4x7  19 -  19 

V216 4P340 Screw - M4x7  17 -  11 

V216 4P340 Screw - M4x7  15 -   3 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



52 

V216 6P034 Clip-5  39 -  13 

V216 6P034 Clip-5  15 -   1 

V216 6P034 Clip-5  37 -  38 

V216 6P034 Clip-5  31 -   1 

V216 6P034 Clip-5  35 -   1 

V216 6P034 Clip-5  33 -  35 

V216 6P034 Clip-5  29 -   3 

V216 6P034 Clip-5  27 -   5 

V216 6P034 Clip-5  21 -  17 

V216 6P034 Clip-5  17 -   1 

V222 5P313 Bushing - 8n  37 -  11 

V222 5P313 Bushing - 8n  41 -  39 

V222 5P313 Bushing - 8n  21 -   1 

V222 5P620 Clip - 4  23 -  16 

V224 0P835 Sensor  31 -   8 

V224 7P325 Busing - 10  31 -   2 

V224 7P325 Busing - 10  29 -  10 

V224 7P325 Busing - 10  41 -  22 

V404 8P061 Caster Screw - M8  43 -   6 

V404 8P076 Stepped Screw - M4  11 -  13 

V404 8P300 M4x5  15 -  16 

V406 0P027 Small Screw - M4x8  37 -  37 

V406 2Q316 Stepped Screw - M3x 3.2  37 -   3 

V409 9K001 Bracket - Stack Motor  39 -  22 

V409 9K004 Bracket - Drive Unit  41 -  23 

V409 9K005 Front Mainframe  43 -  27 

V409 9K006 Rear Main Frame  43 -   9 

V409 9K007 Bracket - Tension Spring  15 -  15 

V409 9K008 Tightner Bracket  15 -   5 

V409 9K010 Plate - Stack Tension  37 -  40 

V409 9K013 Front Bracket - Tension  37 -  45 

V409 9K014 Rear Bracket - Tension  37 -  17 

V409 9K019 Rear Frame  17 -  12 

V409 9K019 Rear Frame  35 -  37 

V409 9K022 Opener - FF  29 -  25 

V409 9K023 Opener - FF  29 -  44 

V409 9K024 Stay  15 -  28 

V409 9K025 Bracket - Staple Tightner  25 -   9 

V409 9K152 D-mot  41 -   7 

V409 9K310 Motor Clock Sensor Board  25 -  29 

V409 9K312 Stapler Hp Position Sensor Board  25 -  10 

V409 9K314 Harness - Staple M  25 -  11 

V409 9K315 Harness - Staple IN  23 -  26 

V409 9K322 Harness - Tray S  21 -  37 

V409 9K323 Harness - Sensor 3  37 -  29 

V409 9K323 Harness - Sensor 3  15 -  25 

V409 9K324 Harness - Sensor 12 R  39 -   6 

V409 9K325 Harness - Bind  27 -  16 

V409 9K328 Harness - Bind Clutch  39 -  10 

V409 9K329 Harness - Sensor 9 D  39 -   7 

V409 9K339 Harness - DC Motor  39 -   5 

V409 9K340 Harness - Stapler  41 -  12 

V409 9K341 Harness - Paper Full Sensor  39 -   8 

V409 9K342 Harness - Stack Motor  39 -  29 

V409 9K351 Motor - 17PM-K018-G10ST  23 -  19 

V409 9K352 Motor - 17PM-K018-G10ST  19 -  20 

V409 9K352 Motor - 17PM-K018-G10ST  35 -  26 

V409 9K353 Motor - 42S1S15K8NA  19 -  15 

V409 9K354 Motor - PJN29ED24CA  39 -  30 

V409 9K355 Clutch - TMC-2.5J-86  27 -  25 

V409 9K513 Bracket - Tightner  25 -  23 

V409 9P010 Lower Guide Plate  15 -  24 

V409 9P011 Bracket - Clk Sensor  39 -  18 

V409 9P013 Stopper Stay  15 -  19 

V409 9P014 Front Plate - Fold Roller  33 -   8 

V409 9P015 Rear Plate - Fold Roller  33 -  18 

V409 9P016 Front Guide Plate  33 -  22 

V409 9P017 Rear Guide Plate  33 -  37 

V409 9P018 Plate - Saddle  29 -  47 

V409 9P019 Bracket - Saddle  29 -  46 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



53 

V409 9P020 Bracket - Link  29 -  35 

V409 9P028 Bracket - Stack Holder  37 -  42 

V409 9P029 Bracket - Motor  19 -  18 

V409 9P033 Roller Guide 2  33 -  29 

V409 9P034 Roller Guide 1  33 -  17 

V409 9P034 Roller Guide 1  35 -   9 

V409 9P035 Sub Plate - Saddle  29 -  48 

V409 9P038 Bracket - Paddle Sensor  35 -  28 

V409 9P042 Bracket - Jogger Sensor  21 -  36 

V409 9P043 Upper Exit Guide  17 -  13 

V409 9P047 Tension Bracket  21 -  25 

V409 9P049 Sub Bracket - Drive Unit  41 -  38 

V409 9P051 Plate - Sensor  41 -  24 

V409 9P066 Bracket - Base  33 -  26 

V409 9P067 Lower Paper Guide  31 -   9 

V409 9P070 Upper Paper Guide  31 -   7 

V409 9P075 Rack - Jogger Fence  19 -   5 

V409 9P089 Holder - SW  35 -  22 

V409 9P090 Spring Plate - SW  35 -  20 

V409 9P102 Shaft - Z1656  39 -  25 

V409 9P105 Shaft - Stack 8  37 -  48 

V409 9P127 Shaft - Cam  29 -  15 

V409 9P129 Shaft - Link  29 -  36 

V409 9P133 Shaft - Gear 1  41 -  29 

V409 9P135 Shaft - Gear 2  41 -  33 

V409 9P138 Shaft - Cam  17 -  10 

V409 9P139 Shaft - Exit Roller  17 -  19 

V409 9P141 Shaft - Paddle  35 -  46 

V409 9P142 Shaft - Upper Stack Roller  35 -  36 

V409 9P148 Shaft - Stack Holder  37 -  19 

V409 9P152 Shaft - Cam  29 -  43 

V409 9P183 Shaft - Fold 1  33 -   9 

V409 9P184 Shaft - Fold 2  33 -  27 

V409 9P185 Shaft - Entrance Roller  29 -  13 

V409 9P200 Gear - Z16  37 -   8 

V409 9P201 Gear - Z16/40  39 -  23 

V409 9P202 Gear - Z45/16  39 -  24 

V409 9P203 Gear - Z16/45  39 -  28 

V409 9P204 Pulley - Z56  39 -  14 

V409 9P205 Plate - Clk 15  39 -  26 

V409 9P208 Rail Roller  37 -  31 

V409 9P211 Bracket - Sensor  37 -  18 

V409 9P214 Gear - Z24  15 -   6 

V409 9P216 Feeler - Base Tray  11 -  21 

V409 9P217 Pulley - Z40  35 -  15 

V409 9P217 Pulley - Z40  17 -   7 

V409 9P218 Pulley - Z29/18  35 -   7 

V409 9P220 Gear - Z30  21 -  27 

V409 9P221 Gear Pulley - Z20/32  35 -   3 

V409 9P222 Pulley - Z22  21 -  22 

V409 9P223 Flange - 6/22  35 -   2 

V409 9P226 Gear - Z20  35 -  18 

V409 9P227 Gear - Z30/20  35 -  16 

V409 9P229 Driven Gear - Z14  35 -  31 

V409 9P230 Drive Gear - Z14  35 -  30 

V409 9P231 Gear Pulley - Z48/15  37 -  36 

V409 9P232 Front Roller Holder  35 -  29 

V409 9P233 Pear Roller Holder  35 -  35 

V409 9P236 Pulley - Z40  37 -  43 

V409 9P237 Gear - Z28/20  37 -  34 

V409 9P238 Rear Gear  33 -  33 

V409 9P242 EP Lever  11 -  16 

V409 9P246 Front Cam  29 -  39 

V409 9P247 Rear Cam  29 -  42 

V409 9P250 Roller - Link  29 -  32 

V409 9P251 Roller - Saddle  29 -  31 

V409 9P253 Front Cam - Saddle  29 -  16 

V409 9P255 Gear - Z29  41 -  28 

V409 9P256 Gear - Z58  41 -  34 

V409 9P257 Gear - Z23  41 -  35 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



54 

V409 9P258 Gear - Z65/17  41 -  31 

V409 9P259 Gear - Z54/15  41 -  26 

V409 9P260 Gear - Z29/17  41 -  30 

V409 9P261 Gear - Z20  41 -  37 

V409 9P262 Pulley - Z45  41 -  18 

V409 9P264 Front Guide Holder 1  33 -  10 

V409 9P265 Rear Guide Holder 1  33 -  16 

V409 9P266 Front Guide Holder 2  33 -  28 

V409 9P267 Rear Guide Holder 2  33 -  30 

V409 9P275 Front Jogger Plate  19 -  11 

V409 9P279 Driven Roller  11 -  10 

V409 9P282 Rear Jogger Plate  19 -   1 

V409 9P285 Stopper Base  21 -  19 

V409 9P287 Exit Roller  33 -   3 

V409 9P291 Sector Gear - 5  37 -  23 

V409 9P294 Feeler - Belt Hp  21 -  32 

V409 9P295 Feeler - Jogger Sensor  21 -  30 

V409 9P296 Flange - Reverse Sensor  35 -   4 

V409 9P297 Cam  17 -   8 

V409 9P302 Lower Guide  35 -  39 

V409 9P306 Pulley - OW  29 -  23 

V409 9P321 Safety Plate  35 -  44 

V409 9P331 Gear - Z82  41 -  36 

V409 9P337 Flange - 28  35 -  14 

V409 9P337 Flange - 28  29 -  24 

V409 9P337 Flange - 28  17 -   6 

V409 9P343 Gear - Z16  33 -  20 

V409 9P351 Front Safety Guide  35 -  51 

V409 9P354 Sub Roller Holder 1  35 -  33 

V409 9P355 Sub Roller Holder 2  35 -  34 

V409 9P356 Holder - Paddle Shaft  35 -  43 

V409 9P357 Front Arm - Link 2  35 -  49 

V409 9P358 Arm - Link 3  17 -   4 

V409 9P359 Feeler - Paper Entrance  15 -  23 

V409 9P360 Slider - Saddle  29 -  12 

V409 9P361 Pulley - Z24  17 -   2 

V409 9P363 Rear Belt Holder  37 -  13 

V409 9P364 Front Belt Holder  37 -  47 

V409 9P365 Pulley - Z18  37 -  16 

V409 9P368 Pulley - Z27  27 -  24 

V409 9P370 Gear - Z41/16  27 -   6 

V409 9P370 Gear - Z41/16  27 -   8 

V409 9P371 Gear - Z38/15  27 -  30 

V409 9P372 Gear - Z24  33 -  24 

V409 9P373 Holder - Entrance Roller  29 -  40 

V409 9P374 Gear - Z24  27 -   4 

V409 9P375 Rear Cam - Saddle  29 -  17 

V409 9P376 Gear - Z24  29 -   8 

V409 9P378 Rear Arm - Link 1  35 -  12 

V409 9P379 Bridge - Paper Detection  37 -  20 

V409 9P380 Pulley - Z22  21 -   9 

V409 9P386 Tension Roller  15 -   2 

V409 9P386 Tension Roller  37 -  39 

V409 9P389 Rear Safety Guide  35 -  50 

V409 9P395 Gear - Z16/42  33 -  34 

V409 9P396 Gear - Z21  31 -  19 

V409 9P399 Latch - Top Cover  11 -   2 

V409 9P400 Upper Tb Roller  35 -  32 

V409 9P402 Lower Tb Roller  21 -   7 

V409 9P405 Paper Transport Roller  15 -  30 

V409 9P414 Fold-out Roller  31 -  11 

V409 9P418 Spring Rear Gear  33 -  32 

V409 9P419 Spring - Saddle Guide  33 -  21 

V409 9P420 Spring - Entrance Roller  29 -   6 

V409 9P421 Spring - Fold  27 -   3 

V409 9P426 Tension Spring  19 -  17 

V409 9P427 Spring - Jogger Fence  19 -  10 

V409 9P428 Spring - Belt Hp  21 -  31 

V409 9P438 Spring - Base Tray  37 -   4 

V409 9P438 Spring - Base Tray  11 -  22 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



55 

V409 9P439 Stepped Screw - M3x8  29 -  11 

V409 9P441 Tension Spring  21 -  29 

V409 9P447 Spring - Guide Holder  33 -  11 

V409 9P453 Entrance Roller  31 -   5 

V409 9P461 Exit Roller  17 -  18 

V409 9P462 Spring - Drawer  41 -   9 

V409 9P463 Stepped Screw - M4x16  41 -  11 

V409 9P464 Spring - End Fence  11 -  24 

V409 9P465 Spring - Paper Transport  15 -   4 

V409 9P474 Tension Spring  37 -  14 

V409 9P475 Ep Spring  11 -  17 

V409 9P476 Spring - Stack Tension  37 -  41 

V409 9P478 Spring - Fr Stopper  15 -  18 

V409 9P479 Spring - Paper Entrance  15 -  22 

V409 9P480 Tension Spring  15 -  14 

V409 9P482 Tension Spring  37 -  27 

V409 9P483 Spring - Paper Detection  37 -  21 

V409 9P484 Spring - Stack Lever  37 -  25 

V409 9P485 Spring - Stack Gear  37 -  24 

V409 9P486 Grounding Plate  11 -  18 

V409 9P487 Lock Plate 1 - Stapler  43 -  20 

V409 9P488 Lock Plate 2 - Stapler  43 -  21 

V409 9P489 Antistatic Brush  17 -  14 

V409 9P530 Flat Cable - Staple  25 -  16 

V409 9P600 Bracket - Paper Entrance  15 -  27 

V409 9P602 Plate - Stack Motor  39 -  27 

V409 9P603 Front Sub Frame  33 -  23 

V409 9P603 Front Sub Frame  27 -   2 

V409 9P607 Front Holder Bracket  37 -  46 

V409 9P608 Rear Holder Bracket  37 -  50 

V409 9P609 Hook  29 -   2 

V409 9P610 Bracket - Top  29 -  20 

V409 9P611 Rail L- Stay  43 -  22 

V409 9P612 Plate - Drawer  41 -  10 

V409 9P613 Upper Exit Guide  33 -   5 

V409 9P614 Spring Plate - Exit Roller  33 -   2 

V409 9P617 Jogger Stay  21 -  34 

V409 9P620 Bracket - Fold Tension  27 -  28 

V409 9P621 Bracket - Paddle Motor  35 -  27 

V409 9P622 Bracket - P-lock  19 -  21 

V409 9P634 Bracket - Stack Supply  39 -  20 

V409 9P635 Bracket - Jogger Sensor  15 -  29 

V409 9P637 Stay - Frame  43 -  17 

V409 9P638 Cover Bracket  33 -  36 

V409 9P643 Exit Bracket  17 -  15 

V409 9P644 Weight  43 -  24 

V409 9P645 Sub Weight  43 -  25 

V409 9P648 Stack Lever  37 -  12 

V409 9P649 Plate - Spg Base  29 -  28 

V409 9P650 Plate - Spg 1  29 -  27 

V409 9P651 Plate - Spg 2  29 -  26 

V409 9P653 Lower Exit Guide  31 -  12 

V409 9P654 Spring Plate - Grounding 1  31 -  10 

V409 9P655 Spring Plate - Grounding 2  13 -   8 

V409 9P656 Support Plate  29 -  34 

V409 9P691 Sector 5  37 -  32 

V409 9P696 Bracket - Stack Lever  37 -   6 

V409 9P707 Harness Duct  27 -  14 

V409 9P708 Feeler  27 -  20 

V409 9P709 Sw Lever  27 -  21 

V409 9P710 Lever Holder  27 -  18 

V409 9P711 Sensor Holder  27 -  19 

V409 9P714 Duct - MU  15 -  17 

V409 9P715 Duct - RU  39 -  31 

V409 9P716 Duct - RD  39 -  32 

V409 9P717 Cam - Sensor  17 -   9 

V409 9P718 Feeler  19 -  12 

V409 9P719 ST Roller  43 -  19 

V409 9P720 Bracket - Drawer  41 -   8 

V409 9P729 Bushing - M6x9  21 -  18 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



56 

V409 9P734 Pulley - Z18  37 -  49 

V409 9P745 Entrance Roller  29 -  14 

V409 9P746 Stack Holder  37 -  33 

V409 9P752 Bushing - Stack 6  39 -  21 

V409 9P754 Pulley - Z27  31 -  14 

V409 9P755 Flange - 8/22  21 -   4 

V409 9P757 Pulley - Z22/8  21 -   6 

V409 9P758 Exit Roller A  17 -  21 

V409 9P759 Exit Roller B  17 -  20 

V409 9P761 Spring Hook  29 -  18 

V409 9P762 Motor Guide  11 -  27 

V409 9P764 Bushing - 10  33 -  13 

V409 9P766 Link - 1  21 -  10 

V409 9P767 Link - 2  21 -  11 

V409 9P769 Flange - 20  37 -   9 

V409 9P776 Gear - Z18  31 -  17 

V409 9P777 Gear - Z17  29 -  22 

V409 9P778 Roller - Link 2  29 -  37 

V409 9P779 Plate  43 -  28 

V409 9P795 Punch Rib  13 -   2 

V409 9P796 Stack Lever  37 -   5 

V409 9P797 Rear Arm - Link 2  35 -  10 

V409 9P798 Stopper M  15 -  21 

V409 9P800 Fold Roller  33 -  15 

V409 9P801 Sub Hold Roller  33 -  12 

V409 9P806 Spring - Link  21 -  12 

V409 9P814 Pad - Link  29 -  33 

V409 9P817 Pad  35 -  52 

V409 9P822 Band - PLT-1  11 -   8 

V409 9P823 Band - PLT-2   9 -  21 

V409 9P826 Pad - Stopper  21 -  14 

V409 9P827 Pad - Stopper Base  15 -  20 

V409 9P841 Clip - 5   9 -  12 

V409 9P841 Clip - 5   7 -  14 

V409 9P847 Belt - S2M076040  35 -  13 

V409 9P955 Front Cover Band   9 -  20 

V409 9Q025 Gear Cover  25 -  18 

V409 9Q028 Sub Paper Guide  23 -  17 

V409 9Q029 Left Staple Cover  25 -  15 

V409 9Q030 Right Staple Cover  25 -  17 

V409 9Q037 Roller - Staple Guide  25 -  12 

V409 9Q039 Holder - Staple Roller  25 -  13 

V409 9Q043 Gear 1 - Stapler  23 -  14 

V409 9Q045 Spacer - Staple Guide  23 -  21 

V409 9Q046 Spring - Stapler  23 -  13 

V409 9Q047 Pulley - Z15  23 -  10 

V409 9Q048 Flange - 110/200/100  23 -  12 

V409 9Q080 Gear - Stapler HP  23 -   9 

V409 9Q088 Pulley A - Staple  25 -   4 

V409 9Q089 Pulley B - Staple  25 -   2 

V409 9Q091 Coupling  25 -  28 

V409 9Q092 Timing Pulley A  25 -  21 

V409 9Q093 Timing Pulley B  25 -  22 

V409 9Q096 Roller - Staple Tightner  25 -   8 

V409 9Q103 Coupling Bracket  25 -  27 

V409 9Q115 Paper Guide  23 -  20 

V409 9Q134 Roller - Tightner  25 -  25 

V409 9Q136 Spring - Tightner  25 -  24 

V409 9Q137 Spring - Staple Guide  23 -  18 

V409 9Q142 Gear 2 - Staple  23 -  15 

V409 9Q147 Fpc Guide  25 -  14 

V409 9Q153 Coupling Base  25 -  26 

V409 9Q155 Stopper Cam A  23 -  23 

V410 9P012 Spring Plate - Driven Roller  11 -   9 

V410 9P207 Flange - Paper Transport  15 -  12 

V410 9P231 Front Plate  35 -  45 

V410 9P232 Rear Plate  35 -  42 

V410 9P247 Pulley Gear - Z24  15 -  10 

V410 9P248 Pulley - Z18/24  15 -   9 

V410 9P274 Paper Push Lever  37 -  28 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



57 

V410 9P409 Front Spring - Top Cover  11 -   4 

V410 9P410 Rear Spring - Top Cover  11 -   3 

V410 9P427 Screw - M4-080-R  15 -  13 

V410 9P449 Spring - Plate  29 -  45 

V410 9Q001 Belt - S3M097110  25 -   3 

V410 9Q098 Spring - Staple Tightner  25 -   6 

V411 0K020 Front Tray Stay  37 -  44 

V411 0K021 Rear Tray Stay  37 -  30 

V411 0K331 Harness - F-P Motor  39 -  11 

V411 0K350 Motor - 17PM-J503-P2ST  41 -  13 

V411 0P004 Bracket - Foot  43 -   7 

V411 0P005 Bracket - Stay  43 -   8 

V411 0P009 Bracket - H Motor  41 -  14 

V411 0P013 Bracket - Caster  43 -   5 

V411 0P017 Spring Plate - Int SW  41 -   4 

V411 0P024 Front Bracket - Tray   7 -   6 

V411 0P025 Rear Bracket - Tray   7 -   5 

V411 0P026 Tray Stay   7 -   7 

V411 0P100 Stud - Caster  43 -   4 

V411 0P206 Roller - Caster  43 -   3 

V411 0P214 Holder - Int SW  41 -   6 

V411 0P218 Stopper - G  21 -   3 

V411 0P244 Lever - Paper Detection  11 -  15 

V411 0P407 Spring - Int SW  41 -   5 

V411 0P412 Sheet - Front Plate  19 -   9 

V411 0P414 Front Mylar - Jogger Fence  19 -   6 

V411 0P414 Front Mylar - Jogger Fence  21 -  38 

V411 0P415 Rear Mylar - Jogger Fence  19 -   3 

V411 0P416 Sheet  13 -   3 

V411 0P425 PC Rubber  29 -  21 

V411 0P489 Antistatic Brush  33 -   4 

V411 0P493 Paper Transport Roller  17 -  17 

V411 0P800 Pad - Base Tray  11 -  25 

V411 0P957 Exit Guide  17 -  16 

V411 0Q130 Hinge - Guide  23 -  22 

V411 0Q145 Bracket - Motor  23 -  24 

V411 3K505 Harness - Sensor 12 L-M  39 -   9 

V411 3P243 Lever - M  37 -  22 

V411 3P250 Lever  27 -  13 

V411 3P251 Lever - Spring 1  27 -  11 

V411 3P252 Lever - Spring 2  27 -   9 

V411 3P253 Holder - Lever  27 -  12 

V411 3P352 Front Sub Safety Guide  35 -   8 

V411 3P411 Belt - Pawl  21 -   5 

V411 3P413 Front Mylar - Lower Guide  35 -  54 

V411 3P414 Rear Mylar - Lower Guide  35 -  55 

V411 3P415 Spring - Lever  27 -  10 

V411 3P418 Front Mylar  35 -  23 

V411 3P419 Rear Mylar  35 -  25 

V411 3P439 Spring - Gear  31 -  16 

V411 4K018 Base - Jogger  21 -  33 

V411 4K320 Harness - Unit  27 -  23 

V411 4K320 Harness - Unit  39 -   4 

V411 4P012 Weight  19 -  13 

V411 4P048 Bracket - Base  21 -  28 

V411 4P090 Spring Plate - SW  19 -  24 

V411 4P213 Paper Curl Holder  21 -  15 

V411 4P280 Stopper  21 -  13 

V411 4P298 Front Arm - Link 1  35 -  48 

V411 4P353 Rear Sub Safety Guide  35 -  47 

V411 4P363 Holder - Paddle  35 -  40 

V411 4P401 Spring - Stack Roller  35 -  11 

V411 4P403 Middle Mylar  11 -  32 

V411 4P404 Sheet - Holder  21 -  16 

V411 4P408 Paddle 1  35 -  38 

V411 4P409 Thin Paddle  35 -  41 

V411 4P813 Spring - Cam  17 -  22 

V411 4P952 Link - SW  17 -  23 

V411 4P953 Bracket - SW  19 -  23 

V411 4P953 Bracket - SW  21 -  20 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



58 

V411 7P270 Mylar - Lower Guide  35 -  53 

V412 1K050 Positioning Pin   7 -   8 

V412 1K051 Joint Cover  43 -  13 

V412 1K100 Lower Bracket - Joint  43 -  14 

V412 1K156 Rear Sub Frame  33 -  31 

V412 1K300 Controller Board  39 -  12 

V412 1K361 Harness - I/F  39 -   3 

V412 1P003 Angle - Joint  43 -  11 

V412 1P005 Bracket - Base  43 -  15 

V412 1P008 Front Bracket - Frame  43 -  18 

V412 1P009 Rear Bracket - Frame  43 -  16 

V412 1P010 Upper Bracket - Joint   7 -  21 

V412 1P010 Upper Bracket - Joint  43 -  12 

V412 1P011 Plate - MC   7 -   9 

V412 1P012 Front Bracket - MC  13 -  10 

V412 1P013 Rear Bracket - MC  13 -  11 

V412 1P014 Coupling Plate   7 -  13 

V412 1P015 Stay - Guard  31 -   6 

V412 1P018 Spring Plate - Front Cover   9 -  11 

V412 1P102 Shaft - Coupling Plate   7 -  15 

V412 1P202 Middle Left Cover   9 -  24 

V412 1P203 Lower Left Cover   9 -   6 

V412 1P204 Spacer - Grip Cover   9 -  16 

V412 1P205 Cover - S  39 -   2 

V412 1P206 Guide Plate - Coupling Plate   7 -  10 

V412 1P207 Guide - Lock Pin  41 -   3 

V412 1P208 Front Adjuster Cover   9 -   8 

V412 1P209 Rear Adjuster Cover   9 -   5 

V412 1P210 Cap   9 -  23 

V412 1P211 Joint Cover   9 -  18 

V412 1P212 Lower Guide   7 -  16 

V412 1P215 Upper Cover - Weight  43 -  23 

V412 1P217 Small Cover - Lower Left   9 -   7 

V412 1P219 Stopper - Tray   7 -   3 

V412 1P224 Base Tray  11 -  26 

V412 1P235 Side Guide Plate  11 -  14 

V412 1P245 Handle - Jam Removal   9 -  14 

V412 1P250 Upper Front Cover   9 -  10 

V412 1P251 Lower Front Cover   9 -   9 

V412 1P252 Upper Rear Cover   9 -   3 

V412 1P253 Lower Rear Cover   9 -   4 

V412 1P254 Guide Plate - Paper Entrance  13 -   7 

V412 1P261 Front Exit Weight  11 -  29 

V412 1P262 Middle Exit Weight  11 -  31 

V412 1P263 Rear Exit Weight  11 -  33 

V412 1P276 Front Plate - Jogger Fence  19 -   8 

V412 1P277 Front Jogger Fence  19 -   7 

V412 1P284 Rear Jogger Fence  19 -   2 

V412 1P289 Rear Jogger Tray  19 -   4 

V412 1P290 Front Jogger Tray  19 -  14 

V412 1P293 Stack Holder Stopper  37 -  26 

V412 1P303 Rear Cover - SR  11 -  12 

V412 1P381 End Fence - Base Tray  11 -  23 

V412 1P390 Punch Cover  13 -   1 

V412 1P391 Punch Guide  13 -   6 

V412 1P393 Plate - 1  11 -  20 

V412 1P394 Plate - 2  11 -  28 

V412 1P400 Mylar - Rear Cover   9 -   2 

V412 1P403 Spring - Coupling Plate   7 -  11 

V412 1P409 Mylar - Front Exit Weight  11 -  30 

V412 1P410 Mylar - Rear Exit Weight  11 -  34 

V412 1P448 Band - Top Cover  11 -   7 

V412 1P449 Decal - Jam Removal   9 -  22 

V412 1P450 LBI-Top  11 -   6 

V412 1P452 LBL-Saddle   9 -  15 

V412 1P454 Lbl-J-Cover  13 -  16 

V412 1P455 LBI-Top-Tray  11 -  37 

V412 1P623 Front Cover Bracket  13 -   9 

V412 1P700 Top Sub Cover  11 -   1 

V412 1P701 Top Cover  11 -   5 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



59 

V412 1P702 Inner Front Cover   9 -  13 

V412 1P703 Front Cover   9 -  19 

V412 1P704 Rear Cover   9 -   1 

V412 1P706 Grip Cover   9 -  17 

V412 1P725 Sr Sub Cover  11 -  35 

V412 1P726 Lower Right Cover  13 -  17 

V412 1P727 Tray 1   7 -   2 

V412 1P728 Tray 2   7 -   1 

V412 1P751 Lower Cover - Weight  43 -  26 

V412 1P763 Upper Punch Guide  13 -   4 

V412 1P836 Front Tray Guide  21 -  39 

V412 1P837 Rear Tray Guide  21 -  21 

V412 1Q081 Adjuster - Stapler Hp  23 -   7 

V412 1Q090 Handle - Stapler  23 -   4 

V412 1Q141 Handle - Jam Removal  23 -   2 

V412 1Q150 Staple Front Cover  23 -   5 

V412 1Q151 Grip Cover  23 -   6 

V412 1Q169 LBL-ST-Cover  23 -   3 

V690 382   Bushing - Mf  29 -   5 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

AG07 0004  Magnetic Catch  13 -  15 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



60 

VBLT 00053 Belt - S2M061040  19 -  16 

VBLT 00053 Belt - S2M061040  41 -  15 

VBLT 00053 Belt - S2M061040  35 -   6 

VBLT 00066 Belt - S2M072040  27 -  17 

VBLT 00072 Belt - S2M080060  39 -  16 

VBLT 00110 Belt - S2M188040  37 -  35 

VBLT 00230 Belt - S2M198060  15 -  11 

VBLT 00231 Belt - S3M07460  41 -  16 

VBLT 00234 Belt - S2M185040  25 -  19 

VBLT 00244 Belt - S3M179070  37 -  15 

VBLT 00248 Belt - S3M040070  23 -  11 

VBRG 00019 Bearing - RBB080160F  41 -  20 

VBRG 00019 Bearing - RBB080L60F  33 -   7 

VER0 40SUD Retaining Ring - M4  29 -  29 

VER0 50SUD Retaining Ring - M5  31 -  18 

VER0 50SUD ER-050  47 -   8 

VER0 50SUD Retaining Ring - M5  25 -   7 

VER0 50SUD Retaining Ring - M5  23 -   8 

VER0 64SUD Retaining Ring - M6.4  25 -   1 

VER0 64SUD Retaining Ring - M6.4  23 -   1 

VHP0 20100 Parallel Pin - 2x10  35 -   5 

VHP0 20100 Parallel Pin - 2x10  31 -  13 

VHP0 20100 Parallel Pin - 2x10  27 -  26 

VHP0 20100 Parallel Pin - 2x10  17 -   3 

VHP0 20100 Parallel Pin - 2x10  21 -  23 

VHP0 20120 Parallel Pin - 2x12  41 -  27 

VHP0 20120 Parallel Pin - 2x12  21 -   8 

VHP0 20120 Parallel Pin - 2x12  39 -  15 

VHP0 20120 Parallel Pin - 2x12  15 -   7 

VHP0 20140 Parallel Pin - 2x14  41 -  19 

VHP0 20140 Parallel Pin - 2x14  25 -  20 

VHP0 20140 Parallel Pin - 2x14  29 -  38 

VHP0 30120 Parallel Pin - 3x12  25 -   5 

VHP0 30140 Parallel Pin - 3x14  37 -   7 

VHP0 30140 Parallel Pin - 3x14  33 -  19 

VHP0 30160 Parallel Pin - 3x16  29 -   9 

VHP0 30180 Parallel Pin - 3x18  33 -  14 

VHP0 30180 Parallel Pin - 3x18  41 -  32 

VHP0 30200 Parallel Pin - 3x20  33 -  25 

VHW0 40FZM Washer  45 -   4 

VHW0 50FZS Washer  29 -  30 

VHW0 80FZS Washer  43 -   2 

VPW0 60050 Polyslider  31 -  15 

VPW1 00050 Polyslider  29 -  41 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 


	LOCATIONS OF UNITS 
	1.EXTERIOR 1 (B602) 
	2.EXTERIOR 2 (B602) 
	3.EXTERIOR 3 (B602) 
	4.PAPER TRANSFER 1 (B602) 
	5.PAPER TRANSFER 2 (B602) 
	6.PAPER TRANSFER 3 (B602) 
	7.JOGGER UNIT 1 (B602) 
	8.JOGGER UNIT 2 (B602) 
	9.STAPLE UNIT 1 (B602) 
	10.STAPLE UNIT 2 (B602) 
	11.PAPER FOLDER 1 (B602) 
	12.PAPER FOLDER 2 (B602) 
	13.PAPER FOLDER 3 (B602) 
	14.PAPER FOLDER 4 (B602) 
	15.PAPER EXIT (B602) 
	16.PAPER TRAY DRIVE (B602) 
	17.DRIVE AND ELECTRICAL 1 (B602) 
	18.DRIVE AND ELECTRICAL 2 (B602) 
	19.FRAME SECTION (B602) 
	20.PUNCH UNIT 1 (B647) 
	21.PUNCH UNIT 2 (B647) 
	Parts Index 

